
 
Operating Instructions and Parts Manual 
Pneumatic Sheet Metal Notcher 
Model PMN-11 

 

 
 
JET 
427 New Sanford Road 
LaVergne, Tennessee 37086 Part No. M-754405 
Ph.: 800-274-6848 Edition 2  11/2016 
www.jettools.com Copyright © 2016 JET 



 10

10.1.1  PMN-11 Pneumatic Notcher – Exploded View 

 
 
 

  



 11

10.1.2  PMN-11 Pneumatic Notcher – Parts List 

Index No. Part No. Description Size Qty 
1 ................ PMN11-1 ................... Cabinet ....................................................................  ...................................... 1 
2 ................ PMN11-2 ................... Air Control Unit ........................................................  ...................................... 1 
2-1 ............. PMN11-2-1 ................ Pressure Regulator ..................................................  ...................................... 1 
2-2 ............. PMN11-2-2 ................ Pressure Gauge ......................................................  ...................................... 1 
2-3 ............. PMN11-2-3 ................ Adaptor Set ..............................................................  ...................................... 1 
3 ................ TS-1540041 .............. Hex Nut .................................................................... FULL M6 ....................... 2 
4 ................ TS-1534042 .............. Mach Screw, Pan HD, Phillips ................................. M6x12 ........................... 4 
5 ................ PMN11-5 ................... Air Control Bracket...................................................  ...................................... 1 
6 ................ TS-0680061 .............. Flat Washer ............................................................. M12 ............................... 4 
7 ................ TS-1492041 .............. Hex Cap Screw ........................................................ M12x40  ........................ 4 
8 ................ PMN11-8 ................... Hex Cap Screw ........................................................ M16 ............................... 2 
9 ................ TS-2311161 .............. Hex Nut .................................................................... FULL M16 ..................... 2 
10 .............. F010413 .................... Socket Set Screw .................................................... M8x30 ........................... 2 
11 .............. TS-1540061 .............. Hex Nut .................................................................... FULL M8 ....................... 2 
12 .............. PMN11-12 ................. Head Weldment .......................................................  ...................................... 1 
13 .............. PMN11-13 ................. Air Cylinder ..............................................................  ...................................... 1 
14 .............. PMN11-14 ................. Pin (Short)................................................................  ...................................... 1 
15 .............. PMN11-15 ................. Connection Plate .....................................................  ...................................... 1 
16 .............. PMN11-16 ................. Pin............................................................................  ...................................... 1 
17 .............. PMN11-17 ................. C-Ring...................................................................... S-14 .............................. 4 
18 .............. PMN11-18 ................. Pin............................................................................  ...................................... 1 
19 .............. PMN11-19 ................. Link Bar....................................................................  ...................................... 1 
20 .............. PMN11-20 ................. Upper Left Blade ......................................................  ...................................... 1 
21 .............. PMN11-21 ................. Thin Socket HD Cap Screw ..................................... M8x20 ........................... 8 
22 .............. PMN11-22 ................. Upper Right Blade ...................................................  ...................................... 1 
23 .............. PMN11-23 ................. Cutting Head Weldment ..........................................  ...................................... 1 
24 .............. PMN11-24 ................. Block ........................................................................  ...................................... 2 
25 .............. TS-1550061 .............. Flat Washer ............................................................. M8 ............................... 10 
26 .............. PMN11-26 ................. Spacer Plate ............................................................  ...................................... 2 
27 .............. TS-1540081 .............. Hex Nut .................................................................... FULL M12 ..................... 7 
28 .............. TS-1504071 .............. Socket HD Cap Screw ............................................. M8x35 ......................... 10 
29 .............. PMN11-29 ................. Full Thread Bolt ....................................................... M12x120 ....................... 1 
30 .............. TS-2244202 .............. Socket HD Button Screw ......................................... M4X20 .......................... 4 
31 .............. TS-2360121 .............. Flat Washer ............................................................. M12 ............................... 2 
32 .............. PMN11-32 ................. Table ........................................................................  ...................................... 1 
33 .............. F010434 .................... Socket Set Screw .................................................... M12x60 ......................... 4 
34 .............. PMN11-34 ................. T-Type Key ..............................................................  ...................................... 2 
35 .............. PMN11-35 ................. Connection Pin ........................................................  ...................................... 2 
36 .............. PMN11-36 ................. Right Fence .............................................................  ...................................... 1 
37 .............. TS-2331101 .............. Cap Nut.................................................................... M10 ............................... 2 
38 .............. PMN11-38 ................. Fixing Pin .................................................................  ...................................... 2 
39 .............. TS-0680041 .............. Flat Washer ............................................................. 3/8 ................................. 4 
40 .............. PMN11-40 ................. Left Fence ................................................................  ...................................... 1 
41 .............. PMN11-41 ................. Lower Right Blade ...................................................  ...................................... 1 
42 .............. PMN11-42 ................. Lower Left Blade ......................................................  ...................................... 1 
43 .............. PMN11-43 ................. Right Scale ..............................................................  ...................................... 1 
43-1 ........... PMN11-43-1 .............. Left Scale .................................................................  ...................................... 1 
 .................. PMN11-AG ................ Angle Guide Assembly (#44-50) ..............................  ...................................... 1 
44 .............. PMN11-44 ................. Knob ........................................................................ M6x10 ........................... 1 
45 .............. TS-0680021 .............. Flat Washer ............................................................. 1/4 ................................. 1 
46 .............. PMN11-46 ................. Guide Bar.................................................................  ...................................... 1 
47 .............. PMN11-47 ................. Angle Indicator .........................................................  ...................................... 1 
48 .............. PMN11-48 ................. Knob ........................................................................  ...................................... 1 
49 .............. TS-2284082 .............. Mach Screw, Pan HD, Phillips ................................. M4x8 ............................. 1 
50 .............. PMN11-50 ................. Flat Washer ............................................................. M4 ................................. 1 
51 .............. PMN11-51 ................. Cover Plate ..............................................................  ...................................... 1 
52 .............. PMN11-52 ................. Air Cylinder Cover....................................................  ...................................... 1 
53 .............. PMN11-53 ................. Guard .......................................................................  ...................................... 1 
54 .............. TS-2244102 .............. Socket HD Button Screw ......................................... M4X10 .......................... 2 
55 .............. PMN11-55 ................. Multipurpose Valve  .................................................  ...................................... 1 



 12

Index No. Part No. Description Size Qty 
56 .............. TS-1541031 .............. Hex Nut, Nylon Lock ................................................ M8 ................................. 1 
57 .............. TS-1523021 .............. Socket Set Screw .................................................... M6x8 ............................. 1 
58 .............. PMN11-58 ................. Hex Head Bolt.......................................................... M8 ................................. 1 
59 .............. PMN11-59 ................. Hose Connector .......................................................  ...................................... 1 
60 .............. PMN11-60 ................. Hose Elbow Connector ............................................ 90 deg. .......................... 1 
61 ..............  .................................. Hose A (RE: 63-1) ................................................... ø9 x Ø12 x 820 mm ...... 1 
62 ..............  .................................. Hose B (RE: 63-1) ................................................... ø9 x Ø12 x 620 mm ...... 1 
63 ..............  .................................. Hose C (RE: 63-1) ................................................... ø9 x Ø12 x 620 mm ...... 1 
63-1 ........... PMN11-63-1 .............. Hose * ...................................................................... ø9 x Ø12 ... (cut to length) 
65 .............. PMN11-65 ................. Foot Pedal Assembly ...............................................  ...................................... 1 
66 .............. F001213 .................... Mach Screw, Pan HD, Phillips ................................. M5x40 ........................... 2 
67 .............. PMN11-67 ................. Noise Reducer .........................................................  ...................................... 2 
68 .............. EMN9-90 ................... Door Latch ...............................................................  ...................................... 1 
69 .............. TS-2361121 .............. Lock Washer ............................................................ M12 ............................. 10 
70 .............. PMN11-70 ................. Hose D ..................................................................... 230MM .......................... 1 
71 .............. PMN11-71 ................. Hose ........................................................................ 3/8x1660MM ................. 1 
72 .............. PMN11-72 ................. PU Hose A ............................................................... 1985MM ........................ 1 
73 .............. PMN11-73 ................. PU Hose B ............................................................... 2485MM ........................ 1 
74 .............. TS-1504021 .............. Socket HD Cap Screw ............................................. M8x12 ........................... 2 
75 .............. PMN11-75 ................. Flat Washer ............................................................. 5/16x23x2 ..................... 4 
76 .............. PMN11-76 ................. Mach Screw, Pan HD, Phillips ................................. 5/16x1 ........................... 2 
77 .............. PMN11-77 ................. Shipping Bracket .....................................................  ...................................... 2 
78 .............. TS-2245102 .............. Socket HD Button Screw ......................................... M5X10  ......................... 2 
79 .............. EMN9-17 ................... Handle ..................................................................... M10 ............................... 2 
80 .............. PMN11-80 ................. Cabinet Door............................................................  ...................................... 1 
81 .............. PMN11-81 ................. Foot Pedal Plate ......................................................  ...................................... 1 
82 .............. PMN11-82 ................. Post..........................................................................  ...................................... 1 
83 .............. PMN11-83 ................. Plastic Grip ..............................................................  ...................................... 1 
84 .............. F001214 .................... Mach Screw, Pan HD, Phillips ................................. M6*8 ............................. 2 
85 .............. PMN11-85 ................. Emergency Stop Switch Box ...................................  ...................................... 1 
86 .............. PMN11-86 ................. Emergency Stop Switch...........................................  ...................................... 1 
87 .............. TS-2246082 .............. Socket HD Button Screw ......................................... M6x8 ............................. 4 
88 .............. F001208 .................... Mach Screw, Pan HD, Phillips ................................. M5x8 ............................. 2 
89 .............. PMN11-89 ................. Hose ........................................................................ 3/8x220MM ................... 1 
90 .............. PMN11-90 ................. PU Hose C ............................................................... 940MM .......................... 1 
 .................. JET-165 ..................... JET Logo (not shown) ............................................. 165x68mm .................... 1 
 .................. LM000225 ................. ID Label, PMN-11 (not shown) ................................  ...................................... 1 
 .................. LM000223 ................. Warning Label (not shown) ......................................  ...................................... 1 
 
* specify needed length when ordering 
 

  




